SPORTON LAB.

FCC RF Test Report

Report No.

: FR510906F

11AX20MIMO_Ant5_7095_106Tone_RU54

Spectrum

ﬁ

Ref Level 15.00 dBm
Count 100/100

Offset 25.72 de

Mode Sweep

heck

-70 dBm:

-80 dBm

CF 7.095 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -7.47 dBm

Standard: None

RBW 200.000 kHz

Date: 2.FEB.2025 11:24:52

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz -31,800 MHz | 200.000 kHz 7.05736 GHz -65.36 dém -57.89 dB -17.89 dB
-31,800 MHz 21,200 MHz | 200.000 kHz 7.06332 GHz -65.86 dBm -58.39 dB -18.52 dB
21,200 MHz 11,600 MHz | 200.000 kHz 7.08312 GHz -56.44 dBm -48.97 dB -28.74 dB
-11.600 MHz -10.600 MHz | 200.000 kHz 7.08342 GHz -58.97 dBm 51.49 dB -31.79 dB

10.600 MHz 11.600 MHz | 200.000 kHz 7.10660 GHz -42.37 dBm -34.89 dB -14.99 dB

11.600 MHz 21.200 MHz | 200.000 kHz 7.10665 GHz -41.51 dBm -34.04 dB -14.00 dB

21.200 MHz 31,800 MHz = 200.000 kHz 7.12680 GHz -66.54 dBm -59.07 dB -10.07 db

31.800 MHz 50,000 MHz = 200,000 kHz 7.13214 GHz -66.30 dBm -58.82 dB -18.82 dB
1 [ SEERERE

11AX20MIMO_Ant4_7095_26Tone_RU8

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.80 d8

Mode Sweep

@ 1Rm View

heck

T

-80 dBm

CF 7.095 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -8.00 dBm

Standard: None

RBW 200.000 kHz

Date: 2.FEB.2025 11:19:41

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz -31.730MHz | 200.000 kHz 7.05123 GHz -67.53 dém -58.64 dB -18.64 dB
-31.730 MHz 21,150 MHz | 200.000 kHz 7.06346 GHz -68.00 dem -50.10 dB -19.31 dB
21,150 MHz 11,580 MHz | 200.000 kHz 7.07389 GHz -68.09 dBm -59.19 dB -31.22 dB
-11.580 MHz -10.580 MHz | 200.000 kHz 7.08343 GHz -64.72 dBm -55.83 dB -35.93 dB

10.580 MHz 11.580 MHz = 200.000 kHz 7.10656 GHz -44.86 dBm -35.97 dB -16.47 dB

11.580 MHz 21,150 MHz | 200.000 kHz 7.10670 GHz -44.82 dBm -35.92 dB -15.82 dB

21.150 MHz 31,730 MHz | 200.000 kHz 7.12673 GHz -69.09 dém -60.19 dB -20.19 dB

31.730 MHz 50,000 MHz = 200,000 kHz 7.13176 GHz -68.70 dém -59.80 dB -19.80 dB
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR510906F

11AX20MIMO_Ant4_7095_52Tone_RU40

Spectrum

ﬁ

Ref Level 15.00 dBm
Count 100/100

Offset 25.80 d8

Mode Sweep

heck

-80 dBm

CF 7.095 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -8.94 dBm
Rangelow | RangeUp | RBW

Standard: None
RBW 200.000 kHz
| Frequency |

Date: 2.FEB.2025 11:24:00

Power Abs | PowerRel |  ALimit |
-50,000 MHz -31.730MHz | 200.000 kHz 7.05912 GHz -66.96 dém -58.02 dB -18.02 dB
-31.730 MHz 21,150 MHz | 200.000 kHz 7.06330 GHz -67.51 dem -58.57 dB -18.60 dB
21,150 MHz 11,580 MHz | 200.000 kHz 7.07392 GHz -67.34 dBm -58.40 dB -30.45 dB
-11.580 MHz -10.580 MHz | 200.000 kHz 7.08351 GHz -63.67 dBm 54.73 dB -36.43 dB
10.580 MHz 11.580 MHz = 200.000 kHz 7.10657 GHz -44.67 dBm -35.73dB -16.03 dB
11.580 MHz 21,150 MHz | 200.000 kHz 7.10664 GHz -43.81 dBm -34.87 dB -14.83 dB
21.150 MHz 31,730 MHz | 200.000 kHz 7.12665 GHz -68.51 dém -59.57 dB -10.67 db
31.730 MHz 50,000 MHz = 200,000 kHz 7.13117 GHz -68.02 dBm 08 db -19.08 dB
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11AX20MIMO_Ant4_7095_106Tone_RU54

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.80 d8

Mode Sweep

@ 1Rm View

heck ]

-80 dBm

CF 7.095 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask
Peak Power -8.85 dBm

Standard: None
RBW 200.000 kHz

Date: 2.FEB.2025 11:25:44

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz -31.730MHz | 200.000 kHz 7.06261 GHz -66.08 dém -57.23 dB -17.23 dB
-31.730 MHz 21,150 MHz | 200.000 kHz 7.06336 GHz -66.47 dBm -57.62 dB -17.71 dB
21,150 MHz 11,580 MHz | 200.000 kHz 7.07386 GHz -66.79 dBm -57.93 dB -20.94 dB
-11.580 MHz -10.580 MHz | 200.000 kHz 7.08353 GHz -58.689 dBm -50.03 dB -32.13 dB

10.580 MHz 11.580 MHz = 200.000 kHz 7.10658 GHz -43.99 dBm -35.14 dB -15.24 dB

11.580 MHz 21,150 MHz | 200.000 kHz 7.10674 GHz -43.59 dBm -34.74 dB -14.61 dB

21.150 MHz 31,730 MHz | 200.000 kHz 7.12659 GHz -67.74 dém -56.88 dB -10.05 dB

31.730 MHz 50,000 MHz = 200,000 kHz 7.12823 GHz -67.27 dém -58.41 dB -18.41 dB
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s=aranas. FCC RF Test Report Report No. : FR510906F

Appendix B. AC Conducted Emission Test Results

: Temperature : 22~24°C
Test Engineer : |Nathon = "
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2025-02-21
100 Level {(dBuV)
80.0
80.0
70.0
600 | FCC 15E_QP
50.0F ,Q | FCC 15E_AVG
40.0 B 12
30.0
20.0
10.0
%0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : CO02-5Z
Condition : FCC 15E_QP LTSN_2025-1 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBu¥ dB dBuvy dBu¥ dB dB
1 8.15 39.87 -15.91 55.78 28.28 9.66 18.81 Average
2 @.15 5@8.37 -15.41 B5.78 38.78 9.66 1@.81 QP
3 @8.24 26.25 -25.92 52.17 6.58 9.72 18.83 Average
4 .24 35.85 -26.32 62.17 1l6.18 9.72 1@.83 QP
5 8.33 24.98 -24.63 49.53 5.18 9.74 1@8.86 Average
& @8.33 35.7@ -23.83 59.53 15.98 9.74 1@.88 QP
7 8.59 35.79 -18.21 40.8@ lo.ee 9.66 18.13 Average
8 * 8.59 44.69 -11.31 5S6.88 24.98 9.66 18.13 QP
9 2.84 23.49 -22.51 46.88 3.58 9.686 1@8.33 Average
1@ 2.84 32.99 -23.81 5So0.8e 13.88 9.86 18.33 QP
11 8.86 29.85 -28.95 56.80 9.a8 9.63 18.42 Average
12 8.86 35.25 -24.75 668.88 15.28 9.63 1@.42 QP
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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saronas. FCC RF Test Report

Report No. : FR510906F

: Temperature : 22~24°C
Test Engineer : |Nathon = "
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2025-02-21
JopLevel {dBuv) e
90.0
80.0
70.0
60.0 | FCC 15E_QP
50.0 FCC 15E_AVG
40.0
30.0
20.0
10.0
%0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : C002-57
Condition : FCC 15E_QP LTSN_2025-N NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz dBu¥ dB dBuvy dBu¥ dB dB
1 8.15 48.15 -15.85 56.88 28.59 9.55 1@8.81 Average
2 @.15 5@.46 -15.54 66.88 38.98 9.55 1@.81 QP
3 @8.21 31.%9¢ -21.24 53.14 12.11 9.77 18.82 Average
4 8.21 39.98 -23.24 B3.14 28.11 9.77 l1la.e2 QpP
5 @8.32 24.82 -24.89 49.71 5.a8 9.76 1@.86 Average
[ @8.32 34.82 -25.69 59.71 14.28 9.76 1l@.es QP
7 8.59 35.27 -18.73 46.88 15.58 9.64 18.13 Average
8 * @8.59 44,27 -11.73 56.88 24.58 9.64 1@.13 QP
9 1.93 25.23 -28.77 4db.ee 5.28 9.71 18.32 Average
1@ 1.93 35.83 -28.97 56.88 15.88 9.71 1@&.32 QP
11 8.73 31.84 -18.16 G56.88 11.78 9.68 1@.46 Average
12 8.73 37.94 -22.86 o@.8@ 17.88 9.88 1@.48 QP
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2

TEL : +86-512-57900158
FCC ID: IHDT56AU3




s ss. FCC RF Test Report Report No. : FR510906F

Appendix A. Radiated Spurious Emission Test Data

Relative Humidity : 53 ~58 9%

Test Engineer : Jake zhou
Temperature : 22~26 °C
Radiated Spurious Emission Test Modes
Mode Band Band Antenna | Modulation | Channel Frequency Data RU Remark
(GHz) Rate
Mode 1 = U-NII-5 | 5.925-6.425 | CDD 5+4 | 802.11ax HE20 1 5955 MCSO Full -
Mode 2 = U-NII-5 | 5.925-6.425 | CDD 5+4 | 802.11ax HE20 1 5955 MCSO | RU26/0 -
Mode 3 = U-NII-5 | 5.925-6.425 | CDD 5+4 | 802.11ax HE20 1 5955 MCSO RU52/37 -
Mode 4 | U-NII-5 | 5.925-6.425 | CDD 5+4 802.11ax HE20 1 5955 MCSO0 RU106/53 -
Mode 5 = U-NII-5 | 5.925-6.425 | CDD 5+4 802.11ax HE20 45 6175 MCSO0 Full -
Mode 6 = U-NII-5 | 5.925-6.425 | CDD 5+4 802.11ax HE20 93 6415 MCSO0 Full -
Mode 7 = U-NII-5 | 5.925-6.425 | CDD 5+4 802.11ax HE40 3 5965 MCSO0 Full -
Mode 8 = U-NII-5 | 5.925-6.425 | CDD 5+4 | 802.11ax HE40 43 6165 MCSO0 Full -
Mode 9 = U-NII-5 | 5.925-6.425 | CDD 5+4 | 802.11ax HE40 91 6205 MCSO0 Full -
Mode 10 | U-NII-5 | 5.925-6.425 CDD 5+4 | 802.11ax HE80 7 5985 MCSO0 Full -
Mode 11 = U-NII-5 | 5.925-6.425 CDD 5+4 | 802.11ax HE80 39 6145 MCSO0 Full -
Mode 12 | U-NII-5 | 5.925-6.425 CDD 5+4 | 802.11ax HE80 87 6385 MCSO0 Full -
Mode 13 | U-NII-5 | 5.925-6.425 CDD 5+4 | 802.11ax HE20 97 6435 MCSO0 Full -
Mode 14 | U-NII-6 | 6.425-6.525 CDD 5+4 | 802.11ax HE20 105 6475 MCSO0 Full -
Mode 15 | U-NII-6 | 6.425-6.525 CDD 5+4 | 802.11ax HE20 113 6515 MCSO0 Full -
Mode 16 | U-NII-5 | 6.425-6.525 CDD 5+4 | 802.11ax HE40 99 6445 MCSO Full -
Mode 17 | U-NII-6 | 6.425-6.525 CDD 5+4 | 802.11ax HE40 107 6485 MCSO0 Full -
Mode 18 | U-NII-6 | 6.425-6.525 CDD 5+4 | 802.11ax HE80 103 6465 MCSO0 Full -
Mode 19 | U-NII-6-7 | 6.425-6.525 CDD 5+4 | 802.11ax HE40 115 6525 MCSO0 Full -
Mode 20 | U-NII-6-7 | 6.425-6.525 CDD 5+4 | 802.11ax HE80 119 6545 MCSO0 Full -
Mode 21 | U-NII-7 | 6.525-6.875 CDD 5+4 | 802.11ax HE20 117 6535 MCSO0 Full -
Mode 22 | U-NII-7 | 6.525-6.875 CDD 5+4 | 802.11ax HE20 149 6695 MCSO0 Full -
Mode 23 | U-NII-7 | 6.525-6.875 CDD 5+4 | 802.11ax HE20 181 6855 MCSO0 Full -
Mode 24 | U-NII-7 | 6.525-6.875 CDD 5+4 | 802.11ax HE40 123 6565 MCSO0 Full -
Mode 25 | U-NII-7 | 6.525-6.875 CDD 5+4 | 802.11ax HE40 147 6685 MCSO0 Full -
Mode 26 | U-NII-7 | 6.525-6.875 CDD 5+4 | 802.11ax HE40 179 6845 MCSO0 Full -
Mode 27 | U-NII-7 | 6.525-6.875 CDD 5+4 | 802.11ax HE80 135 6625 MCSO0 Full -
Mode 28 | U-NII-7 | 6.525-6.875 CDD 5+4 | 802.11ax HE80 151 6705 MCSO0 Full -
Mode 29 | U-NII-7-8 | 6.525-6.875 CDD 5+4 | 802.11ax HE20 185 6875 MCSO0 Full -
Mode 30 | U-NII-7-8 | 6.875-7.125 CDD 5+4 | 802.11ax HE40 187 6885 MCSO0 Full -
Mode 31 | U-NII-7-8 | 6.525-6.875 CDD 5+4 | 802.11ax HE80 183 6865 MCSO0 Full -
Mode 32 | U-NII-8 | 6.875-7.125 CDD 5+4 | 802.11ax HE20 189 6895 MCSO0 Full -
Mode 33 | U-NII-8 | 6.875-7.125 CDD 5+4 | 802.11ax HE20 209 6995 MCSO0 Full -
Sporton International Inc. (Kunshan) Page Number . C1 of C110
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s ss. FCC RF Test Report Report No. : FR510906F

Mode Band éa:f) Antenna Modulation Channel @ Frequency 2::: RU Remark
Mode 34 | U-NII-8 | 6.875-7.125 | CDD 5+4 | 802.11ax HE20 229 7095 MCSO0 Full -
Mode 35 | U-NII-8 | 6.875-7.125 | CDD 5+4 | 802.11ax HE20 229 7095 MCSO RU26/8 -
Mode 36 | U-NII-8 | 6.875-7.125 | CDD 5+4 | 802.11ax HE20 229 7095 MCSO RU52/40 -
Mode 37 | U-NII-8 | 6.875-7.125 | CDD 5+4 802.11ax HE20 229 7095 MCSO  RU106/54 -
Mode 38 | U-NII-8 | 6.525-6.875 | CDD 5+4 802.11ax HE40 195 6925 MCSO0 Full -
Mode 39 | U-NII-8 | 6.875-7.125 | CDD 5+4 802.11ax HE40 203 6965 MCSO0 Full -
Mode 40 | U-NII-8 | 6.875-7.125 | CDD 5+4 802.11ax HE40 227 7085 MCSO0 Full -
Mode 41 | U-NII-8 | 6.875-7.125 | CDD 5+4 | 802.11ax HE80 199 6945 MCSO0 Full -
Mode 42 | U-NII-8 | 6.875-7.125 | CDD 5+4 | 802.11ax HE80 215 7025 MCSO0 Full -
Mode 43 | U-NII-5 | 5.925-6.425 | CDD 5+4 | 802.11ax HE160 15 6025 MCSO0 Full -
Mode 44 | U-NII-5 | 5.925-6.425 | CDD 5+4 | 802.11ax HE160 47 6185 MCSO0 Full -
Mode 45 | U-NII-5 | 5.925-6.425 | CDD 5+4 | 802.11ax HE160 79 6345 MCSO0 Full -
Mode 46 | U-NII-6-7 | 6.425-6.525 | CDD 5+4 | 802.11ax HE160 111 6505 MCSO0 Full -
Mode 47 | U-NII-7 | 6.525-6.875 | CDD 5+4 | 802.11ax HE160 143 6665 MCSO0 Full -
Mode 48 | U-NII-6-7 | 6.875-7.125 | CDD 5+4 | 802.11ax HE160 175 6825 MCSO0 Full -
Mode 49 | U-NII-8 | 6.875-7.125 | CDD 5+4 | 802.11ax HE160 207 6985 MCSO0 Full -
Mode 50 | U-NII-5 | 5.925-6.425 | CDD 5+4 802.11a 1 5955 6Mbps - -
Mode 51 | U-NII-5 | 5.925-6.425 | CDD 5+4 802.11a 45 6175 6Mbps - -
Mode 52 | U-NII-5 | 5.925-6.425 | CDD 5+4 802.11a 93 6415 6Mbps - -
Mode 53 | U-NII-6 | 6.425-6.525 | CDD 5+4 802.11a 97 6435 6Mbps - -
Mode 54 | U-NII-6 | 6.425-6.525 | CDD 5+4 802.11a 105 6475 6Mbps - -
Mode 55 | U-NII-6 | 6.425-6.525 | CDD 5+4 802.11a 113 6515 6Mbps - -
Mode 56 | U-NII-7 | 6.525-6.875 | CDD 5+4 802.11a 117 6535 6Mbps - -
Mode 57 | U-NII-7 | 6.525-6.875 | CDD 5+4 802.11a 149 6695 6Mbps - -
Mode 58 | U-NII-7 | 6.525-6.875 | CDD 5+4 802.11a 181 6855 6Mbps - -
Mode 59 | U-NII-7 | 6.525-6.875 | CDD 5+4 802.11a 185 6875 6Mbps - -
Mode 60 | U-NII-8 | 6.875-7.125 | CDD 5+4 802.11a 189 6895 6Mbps - -
Mode 61 | U-NII-8 | 6.875-7.125 | CDD 5+4 802.11a 209 6995 6Mbps - -
Mode 62 | U-NII-8 | 6.875-7.125 | CDD 5+4 802.11a 229 7095 6Mbps - -
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SPORTON LAB.

FCC RF Test Report

Report No. : FR510906F

Summary of each worse mode

Mode Modulation Ch. (T\;qu) (d;i\cellm) (dlélun:/l;m) M(ng)m Pol. Z(\E/Zk Result | Remark
1 802.11ax HE20 1 5924.97 52.42 68.20 -15.78 H  AVERAGE Pass | Band Edge
1 802.11ax HE20 1 | 11910.00 45.01 54.00 -8.99 V | AVERAGE | Pass Harmonic
2 802.11ax HE20 1 5921.46 38.65 68.20 -29.55 H  AVERAGE Pass | Band Edge
2 802.11ax HE20 1 - - - - - - - Harmonic
3 802.11ax HE20 1 5924.71 37.93 68.20 -30.27 H AVERAGE Pass | Band Edge
3 802.11ax HE20 1 - - - - - - - Harmonic
4 802.11ax HE20 1 5924.32 38.21 68.20 -29.99 H AVERAGE Pass | Band Edge
4 802.11ax HE20 1 - - - - - - - Harmonic
5 802.11ax HE20 | 45 - - - - - - - Band Edge
5 802.11ax HE20 | 45 @ 12350.00 39.32 54.00 -14.68 V | AVERAGE @ Pass Harmonic
6 802.11ax HE20 | 93 - - - - - - - Band Edge
6 802.11ax HE20 | 93 ' 12830.00 47.82 88.20 -40.38 \Y PEAK Pass Harmonic
7 802.11ax HE40 3 5924.96 58.24 68.20 -9.96 H  AVERAGE Pass | Band Edge
7 802.11ax HE40 3 | 11930.00 39.60 54.00 -14.40 V | AVERAGE @ Pass Harmonic
8 802.11ax HE40 | 43 - - - - - - - Band Edge
8 802.11ax HE40 & 43  12330.00 47.69 74.00 -26.31 H PEAK Pass Harmonic
9 802.11ax HE40 | 91 - - - - - - - Band Edge
9 802.11ax HE40 & 91 @ 12410.00 47.20 74.00 -26.80 H PEAK Pass Harmonic
10 802.11ax HE80 7 5923.72 58.78 68.20 -9.42 V | AVERAGE Pass | Band Edge
10 802.11ax HE80 7 | 11970.00 47.13 74.00 -26.87 H PEAK Pass Harmonic
11 802.11ax HE80 | 39 - - - - - - - Band Edge
11 802.11ax HE80 | 39 | 12290.00 47.06 74.00 -26.94 H PEAK Pass Harmonic
12 802.11ax HE80 | 87 - - - - - - - Band Edge
12 802.11ax HE80 | 87 | 12770.00 46.67 88.20 -41.53 Y, PEAK Pass Harmonic
13 802.11ax HE20 = 97 - - - - - - - Band Edge
13 802.11ax HE20 | 97 @ 12870.00 47.94 88.20 -40.26 \Y, PEAK Pass Harmonic
14 802.11ax HE20 | 105 - - - - - - - Band Edge
14 802.11ax HE20 | 105 12950.00 48.79 88.20 -39.41 H PEAK Pass Harmonic
15 802.11ax HE20 | 113 - - - - - - - Band Edge
15 802.11ax HE20 | 113 13030.00 48.72 88.20 -39.48 H PEAK Pass Harmonic
16 802.11ax HE40 | 99 - - - - - - - Band Edge
16 802.11ax HE40 | 99 | 12890.00 47.92 88.20 -40.28 \Y PEAK Pass Harmonic
17 802.11ax HE40 | 107 - - - - - - - Band Edge
17 802.11ax HE40 | 107 12970.00 47.62 88.20 -40.58 H PEAK Pass Harmonic
18 802.11ax HE80 | 103 - - - - - - - Band Edge
18 802.11ax HE80 | 103 12930.00 47.98 88.20 -40.22 H PEAK Pass Harmonic
19 802.11ax HE40 @ 115 - - - - - - - Band Edge
19 802.11ax HE40 | 115 13050.00 47.83 88.20 -40.37 H PEAK Pass Harmonic
20 802.11ax HE80 @ 119 - - - - - - - Band Edge
20 802.11ax HE80 | 119 13090.00 46.46 88.20 -41.74 H PEAK Pass Harmonic
21 802.11ax HE20 @ 117 - - - - - - - Band Edge
21 802.11ax HE20 | 117 13070.00 48.03 88.20 -40.17 Y, PEAK Pass Harmonic
22 802.11ax HE20 | 149 - - - - - - - Band Edge
22 802.11ax HE20 | 149 13390.00 47.01 74.00 -26.99 H PEAK Pass Harmonic
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SPORTON LAB.

FCC RF Test Report

Report No. : FR510906F

Mode Modulation Ch. (T\;qu) (d;i\cellm) (dlélun:/l;m) M(ng)m Pol. Z(\E/Zk Result | Remark
23 802.11ax HE20 | 181 - - - - - - - Band Edge
23 802.11ax HE20 | 181 13710.00 47.16 88.20 -41.04 \% PEAK Pass Harmonic
24 802.11ax HE40 | 123 - - - - - - - Band Edge
24 802.11ax HE40 | 123 13130.00 46.83 88.20 -41.37 H PEAK Pass Harmonic
25 802.11ax HE40 | 147 - - - - - - - Band Edge
25 802.11ax HE40 | 147 13370.00 46.84 74.00 -27.16 H PEAK Pass Harmonic
26 802.11ax HE40 | 179 - - - - - - - Band Edge
26 802.11ax HE40 | 179 13690.00 47.00 88.20 -41.20 \% PEAK Pass Harmonic
27 802.11ax HE80 | 135 - - - - - - - Band Edge
27 802.11ax HE80 | 135 13250.00 46.93 74.00 -27.07 \Y PEAK Pass Harmonic
28 802.11ax HE80 | 151 - - - - - - - Band Edge
28 802.11ax HE80 | 151 13410.00 46.62 88.20 -41.58 \Y PEAK Pass Harmonic
29 802.11ax HE20 | 185 - - - - - - - Band Edge
29 802.11ax HE20 | 185 13750.00 46.88 88.20 -41.32 \Y PEAK Pass Harmonic
30 802.11ax HE40 | 187 - - - - - - - Band Edge
30 802.11ax HE40 | 187 13770.00 47.12 88.20 -41.08 H PEAK Pass Harmonic
31 802.11ax HE80 | 183 - - - - - - - Band Edge
31 802.11ax HE80 | 183 13730.00 46.00 88.20 -42.20 Y PEAK Pass Harmonic
32 802.11ax HE20 | 189 - - - - - - - Band Edge
32 802.11ax HE20 | 189 13790.00 47.11 88.20 -41.09 \Y PEAK Pass Harmonic
33 802.11ax HE20 | 209 - - - - - - - Band Edge
33 802.11ax HE20 | 209 13990.00 47.55 88.20 -40.65 \Y PEAK Pass Harmonic
34 802.11ax HE20 | 229 7125.16 48.30 68.20 -19.90 V | AVERAGE @ Pass | Band Edge
34 802.11ax HE20 | 229 14190.00 48.04 88.20 -40.16 H PEAK Pass Harmonic
35 802.11ax HE20 | 229 7169.16 39.92 68.20 -28.28 H  AVERAGE Pass | Band Edge
35 802.11ax HE20 | 229 - - - - - - - Harmonic
36 802.11ax HE20 | 229 7226.60 39.04 68.20 -29.16 V | AVERAGE @ Pass | Band Edge
36 802.11ax HE20 | 229 - - - - - - - Harmonic
37 802.11ax HE20 | 229  7205.96 39.05 68.20 -29.15 H  AVERAGE Pass | Band Edge
37 802.11ax HE20 | 229 - - - - - - - Harmonic
38 802.11ax HE40 | 195 - - - - - - - Band Edge
38 802.11ax HE40 | 195 13850.00 46.97 88.20 -41.23 \Y PEAK Pass Harmonic
39 802.11ax HE40 | 203 - - - - - - - Band Edge
39 802.11ax HE40 | 203  13930.00 47.62 88.20 -40.58 H PEAK Pass Harmonic
40 802.11ax HE40 | 227 7125.64 62.40 68.20 -5.80 H AVERAGE Pass | Band Edge
40 802.11ax HE40 | 227 14170.00 46.69 88.20 -41.51 Y, PEAK Pass Harmonic
41 802.11ax HE80 | 199 7227.92 47.52 68.20 -20.68 V | AVERAGE @ Pass | Band Edge
41 802.11ax HE80 | 199 13890.00 47.39 88.20 -40.81 H PEAK Pass Harmonic
42 802.11ax HE80 | 215 7125.98 56.69 68.20 -11.51 H AVERAGE | Pass | Band Edge
42 802.11ax HE80 | 215 14050.00 46.56 88.20 -41.64 H PEAK Pass Harmonic
43 802.11ax HE160 15 = 5921.20 61.61 68.20 -6.59 H AVERAGE Pass | Band Edge
43 802.11ax HE160 = 15 | 12050.00 45.65 74.00 -28.35 H PEAK Pass Harmonic
44 802.11ax HE160 | 47 - - - - - - - Band Edge
44 802.11ax HE160 = 47 | 12370.00 37.31 54.00 -16.69 V | AVERAGE @ Pass Harmonic
45 802.11ax HE160 | 79 - - - - - - - Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FR510906F

Mode Modulation Ch. (T\;qu) (d;i\cellm) (dlélun:/l;m) M(ng)m Pol. Z(\E/Zk Result | Remark
45 802.11ax HE160 | 79 @ 12690.00 46.02 74.00 -27.98 H PEAK Pass Harmonic
46 802.11ax HE160 111 - - - - - - - Band Edge
46 802.11ax HE160 | 111 13010.00 46.54 88.20 -41.66 \% PEAK Pass Harmonic
47 802.11ax HE160 | 143 - - - - - - - Band Edge
47 802.11ax HE160 @ 143 13330.00 46.84 74.00 -27.16 Vv PEAK Pass Harmonic
48 802.11ax HE160 | 175 - - - - - - - Band Edge
48 802.11ax HE160 @ 175 13650.00 46.91 88.20 -41.29 Y, PEAK Pass Harmonic
49 802.11ax HE160 207 @ 7129.00 57.84 68.20 -10.36 V | AVERAGE @ Pass | Band Edge
49 802.11ax HE160 | 207 13970.00 47.14 88.20 -41.06 H PEAK Pass Harmonic
50 802.11a 1 5919.77 39.18 68.20 -29.02 H  AVERAGE Pass | Band Edge
50 802.11a 1 | 11910.00 46.45 74.00 -27.55 Y PEAK Pass Harmonic
51 802.11a 45 - - - - - - - Band Edge
51 802.11a 45 | 12350.00 46.51 74.00 -27.49 Y, PEAK Pass Harmonic
52 802.11a 93 - - - - - - - Band Edge
52 802.11a 93 | 12830.00 46.40 88.20 -41.80 \% PEAK Pass Harmonic
53 802.11a 97 - - - - - - - Band Edge
53 802.11a 97 | 12870.00 45.26 88.20 -42.94 \% PEAK Pass Harmonic
54 802.11a 105 - - - - - - - Band Edge
54 802.11a 105 12950.00 46.78 88.20 -41.42 \% PEAK Pass Harmonic
55 802.11a 113 - - - - - - - Band Edge
55 802.11a 113 | 13030.00 46.16 88.20 -42.04 H PEAK Pass Harmonic
56 802.11a 117 - - - - - - - Band Edge
56 802.11a 117 13070.00 46.79 88.20 -41.41 H PEAK Pass Harmonic
57 802.11a 149 - - - - - - - Band Edge
57 802.11a 149 | 13390.00 44.88 74.00 -29.12 H PEAK Pass Harmonic
58 802.11a 181 - - - - - - - Band Edge
58 802.11a 181 | 13710.00 47.07 88.20 -41.13 H PEAK Pass Harmonic
59 802.11a 185 - - - - - - - Band Edge
59 802.11a 185 | 13750.00 46.54 88.20 -41.66 \% PEAK Pass Harmonic
60 802.11a 189 - - - - - - - Band Edge
60 802.11a 189 | 13790.00 46.09 88.20 -42.11 \% PEAK Pass Harmonic
61 802.11a 209 - - - - - - - Band Edge
61 802.11a 209 | 13990.00 45.83 88.20 -42.37 H PEAK Pass Harmonic
62 802.11a 229 | 7183.72 40.03 68.20 -28.17 H AVERAGE Pass | Band Edge
62 802.11a 229 | 14190.00 46.05 88.20 -42.15 Y, PEAK Pass Harmonic
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SPORTON LAB.

FCC RF Test Report

Report No. : FR510906F

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full_5955MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 1
95 a5
VI B PEAK VI 6E PEAK
N B3 | F
5.0 4 84 W
gt [y W
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 592050 6l.46 88.20 -26.74 4B.08 35.03 1051 3116 Q.00 100 172 PEKC 1 5955.00 110.78 ------ ------ 9.6 3.4 105 3L17 .00 100 27 PEMC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIF|GE(AVG) WIFIGE(AVE)
5.0 A |
1
pr m/‘/f,vjw
Av
g 15 35
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592497 52.40 68.20 -15.78 39.01 35,05 1052 3116 Q.00 100 172 AVERAGE 1 5955.00 102,18 ------ ----- B3.61 35.20 10.54 3L17 0.00 100 271 AVERAGE
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1
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full_5955MHz
ANT CDD 5+4
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 1
95 a5
Wi G PEAK] VI GE PEAK
N B3 | F
N b o 5 el M’Hh‘%ﬁﬁ: N WWWMWMW
4y 48 W
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 591651 58.65 88.20 -29.%5 45.30 35.00 1051 3116 Q.60 3 BB PEAC 1 5955.00 107,70 ------ ------ .10 3.4 105 3LL7 6.0 3 86 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
WIF|GE(AVG) WIFIGE(AVG)
5.0 A |
s ! 8 R B
Av
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592354 43.68 68.20 -19.50 35.09 35.04 1051 3116 Q.00 302 BB AVERAGE 1 595,00 99.06 ------ ------ B.44 35,24 1055 3L17 .00 302 85 AVERAGE
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Pol. Horizontal Vertical

mLmI(dDu‘lﬁn) 0 Level (dBuVim)

134 1134

015 015

] T ] | wl i |

\ | | L] whGEp \ ] [ weEeg
1 — — T ] | ] [ m— — T 1 | ]
INENINIEE - Em@ INEIRINE i mm@

m il
Peak s M Ay O

18 !
Avg

163 16

10000 600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000

Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
MeBlm BN B BN B & & & o by Medln B B BN B & & & a tg
1 11916.08 54.54 74,88 -19.46 65.42 38.78 15.21 6479 .00 180 279 PEAK 1 11916.08 55.77 74.88 -18.23 66.65 38.78 15.21 64.79 .00 148 235 PEAC
2 11910.00 4471 54.00 -9.29 559 38.78 15.21 6479 0.00 100 279 AVERAGE 1 11910.00 45.01 54.00 -8.99 5.89 3878 15.21 6479 0.00 109 235 AVERAGE
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FCC RF Test Report

Report No. : FR510906F

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU26/0_5955MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
Witi 6E{Peak) WiFi 6E(Peak|
N B3 | F
5.0 84
1
T — [ bt
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5914.% 50.67 88.20 -37.53 4186 34.54 1134 37.67 Q.00 110 104 PEAC 1 5955.00 100,28 ------ ------ 3.8 3.83 1LY 3762 .00 110 204 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1
N B3
WIFBELAG) WIFLSE(AVG)]
5.0 i A |
448 44
1
AV M
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592146 38.65 68.20 -20.55 10.80 34.5 1155 37.66 Q.00 110 104 AVERAGE 1 595,00 9186 ------ ------ .86 35.83 1L57 37.62 @.00 110 204 AVERAGE
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FCC RF Test Report

SPORTON LAB. Report No. : FR510906F
2
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU26/0_5955MHz
ANT CDD 5+4
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1 -
Wik 85{Peak) WiFi 6E(Peak|
N \‘}(\4 B3 | F
5.0 84
u ; . ! u WWWW
Peak
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 592159 43.75 88.20 -30.45 30.90 34.5 1155 37.66 Q.00 109 103 PEAK 1 595,00 9491 ---omn --ee- B.01 35.83 1L57 37.62 0.0 100 203 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
WIFLBE[AVG) WIFLSE(AVG)]
5.0 A |
448 44
1
g 125 325 W
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdnENe B &N Bh & B B o &y
1 59456 38.52 68.20 -29.68 19.77 .51 1133 37.69 Q.00 100 103 AVERAGE 1 595,00 8445 ---omm --e- 7y 3583 1LS7 3762 6.00 100 203 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C10 of C110

TEL : +86-512-57900158
FCC ID: IHDT56AU3




FCC RF Test Report

SPORTON LAB. Report No. : FR510906F
3
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU52/37_5955MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5 -
Witi 6E(Phak) WiFi 6E(Peak|
N B3 | F
5.0 84
1
48— 'un PATRRTI N (PPRRT T TRTI NN X WRTH (ST Y oy ey e ’i 44 WMMWMWW
A RV AT PR A T A L L R
Peak W
15 35
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5990.50 49.98 88.20 -38.20 4124 3450 1133 37.69 Q.00 100 120 PEAC 1 5955.00 180 ------ ------ .00 3.8 1LS7 3762 6.0 160 220 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1
N B3
WIFBE(AYG) WIFLSE(AVG)]
5.0 - A |
448 44
1
AV M
g 125 32‘5W
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592471 37.93 68.20 -30.7 10.07 3457 1155 37.66 Q.00 100 121 AVERAGE 1 595,00 9009 ------ ---e- B3.09 35.83 1L57 37.62 0.00 100 221 AVERAGE
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FCC RF Test Report

SPORTON LAB. Report No. : FR510906F
3
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU52/37_5955MHz
ANT CDD 5+4
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 -
Witi 6E(Peak) 1 WiFi 6E(Peak|
N B3 | F
5.0 84
1
L Y W 484 WWWMMWWW
A b UL i b L Rk o (AL
Peak W
15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 546,19 49.86 88.20 -38.34 4129 .85 1L40 3177 Q.00 108 2IB PEAC 1 595,00 87.13 ----mn ---e- 713 %085 1LY 362 6.0 100 208 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
N B3 1
W\H-M\’GJ WIFLSE(AVG)]
5.0 A |
448 44
1
AV W
g 125 325 M
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592431 3771 68.20 -30.49 28.85 3457 1L 37.66 Q.00 100  21B AVERAGE 1 595,00 77.67 ------ ----o- 68.67 35.83 1L57 37.62 @.00 100 215 AVERAGE
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FCC RF Test Report
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU106/53_5955MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
Witi 6 (Peak WiFi 6E(Peak|
N B3 | F
5.0 84
1
A e T
Peak M
15 35
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 589377 .90 88.20 -37.8 4000 .89 113 7778 Q.00 18 207 PEAC 1 5955.00 100.81 ------ ------ SLEL 3.3 LLS7 3762 6.0 180 217 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1
N B3
WIFHBE(AVG); WIFLSE(AVG)]
5.0 A |
448 44
1
Av |t it
g 125 325 W
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592431 3821 68.20-29.99 9.3 3497 1155 37.66 Q.00 109 217 AVERAGE 1 595,00 9004 ------ --ee- B.04 35,85 1L57 37.62 0.00 100 217 AVERAGE
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Report No. : FR510906F

Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU106/53_5955MHz
ANT CDD 5+4
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 -
Witi 6E(Peak) 1 Wik GE{Peak]
N B3 | F
5.0 84
. u it
Peak W
15 35
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 583137 49.11 88.20 -30.09 40.50 34.83 1148 779 .00 100 206 PEAC 1 595,00 83.05 ------ ---e- 7.0 B8 1LY 3762 .00 100 216 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
K K !
W5 WIFLSE(AVG)]
5.0 A |
448 44
1
g 125 325 M
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdnENe B &N Bh & B B o &y
1 592040 37.73 68.20 -30.47 18.89 3456 L35 37.67 Q.00 109 216 AVERAGE 1 5955.00 79.01 ---o-- --e- 7.6l .83 1L57 3762 6.00 100 216 AVERAGE
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Pol. Horizontal Vertical
11(‘\Lomzl(ulBu‘ﬂfn) 1 Level (dBuVim)
1138 13
5 13
] — W I —— |
. i W G PEAK \ b [ T
6‘“_ — | ﬁﬁm_‘ [T I ] [ ]
1 L MI&E(@ | ‘ ; ‘ U u |_ 6E(q\@
Peak 488 R —————— P WMWWWMW
Avg 15 31'
1 kl
163
10000 11600 13200, 14800, 16400, 18000
10000 11600, 13200, 14800, 16400, 18000 Frequency (Mhz)
Frequency (MHz)
. Linit Over Read  Ant Cable Preamp Aux APos TPos
Unit Over Read int Coble Presmp Ao #Pos  Tos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Limit Level Factor Loss Factor Factor Remark -
- Mz dBul/m dBuv/n @D dBWV B B B B o dgg
Mz dBuu/mdBv/in B dBY B B B M8 o deg 1135008 48,13 7400 -5.77 5873 3.0 15.50 G484 609 10 360 PEAK
1 12350.00 47.57 74.80 -26.43 55.07 30.80 1534 o434 0.0 - --- PEAC 112350.00 39.30 54.00 -14.68 49.80 38.80 1554 6484 0.00 100 368 AVERAGE
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SPORTON LAB.

Report No. : FR510906F

Pol. Horizontal Vertical
mLeveI(dBle) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| i) | wﬂq\@
Peak e 1 f :
TR T e PN b g onmro
e Lphmiignlisi
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 12830.00 de.64 88.20 -41.56 %6.10 30.33 15.90 6471 .00 --- PEAK 1 12830.00 47.00 88.20 -48.38 37.18 30.33 15.92 647 0.8 - - PEAC
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FCC RF Test Report

SPORTON LAB. Report No. : FR510906F
7
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134 1
95 a5
VI G PEAK VI 6E PEAK
N B3 | F
1
) MWWWW%WWW " W”M
a e
Peak
15 15
163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 592454 67.69 88.20 -20.51 34.28 .85 1052 3116 Q.00 100 170 PEAC 1 5965.00 103.58 ------ ------ M9 B.07 105 LT 6.0 10 278 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
N B3
W GE(AVG) WIFIGE(AVE)
5.0 1 A |
4&.9MMMMM i W
Av
g 15 15
163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 5924.% 58.24 68.20 -0.% 44.83 3505 1052 3016 Q.00 100 170 AVERAGE 1 5965.00 100.14 ------ ------ B6.52 35.24 10.53 3L17 000 100 270 AVERAGE
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7
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full_5965MHz
ANT CDD 5+4
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
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1
95 a5
IF 6E PEAK VI GE PEAK
N B3 | F
5.0 1 84
mWWMWW»WWWMWM s
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163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 592370 6230 88.20 -25.% 4B.01 35.84 1051 3016 Q.00 7 75 PEAC 1 5965.00 104,65 ------ ----- BB 3.7 105 3LL7 e 7 T5PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
ik ik 1
N B3
W GE(AVG) WIFIGE(AVE)
5.0 A |
1
" u w/ﬂfﬁjw
Av
g 15 15
163 163
815 5853, 5881, 5909, 5931, 5965 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 392340 5290 68.20 -15.28 39.53 35.04 1051 3116 Q.80 257 75 AVERAGE 1 5965.00 96.64 ------ ------ 8.9 3.7 1055 3L17 .00 257 75 AVERAGE
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Pol. Horizontal Vertical
1‘.lr(‘\uwel(|IBIJ‘ﬂm) o Level (dBuVim)
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43 I TN ki sty i
Peak i g AR ot OB Wb e
Avg 5 &
1 kl
163
10000 H1600. 13200, 14300, 16400, 18000
10000 11500, 13200, 14800, 1540, 18000 Frequency (MHo}
Frequency (MHz)
. Linit Over Read  Ant Cable Preamp Aux APos TPos
Unit Over Read int Coble Presmp Ao #Pos  Tos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Limit Level Factor Loss Factor Factor Remark -
- Mz dBul/m dBuv/n @D dBWV B B B B o dgg
Mz dBuu/mdBv/in B dBY B B B M8 o deg 1 193008 49.77 7400 -4.13 60.67 3878 15.20 G482 608 10 360 PEAK
1193000 47.60 7400 -26.38 52 BJB 1520 G482 000 - - PENC 2 1153000 19.60 54.00-14.40 050 3870 1520 64E2 0.00 100 360 AVERAGE
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Pol. Horizontal Vertical
1‘.lr!‘\uwel(liBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
1 | WPGEM\@ 1 il WB!GEM\@
48 § e
Peak bt b g A AR PSR S
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12330.00 47.69 74.00 -26.31 3.2l 38.80 15.53 6485 .00 PEAK 1 12330.00 47.68 74.00 -20.32 35.20 38.80 15.53 6485 000 -- - PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
mLeveI(dBu‘ﬂm) o Level (dBuvim)
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10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12410.00 47.20 74.00 -20.80 37.63 38.81 15.59 64.83 0.0 - - PEMC 1 12410.00 46.91 74.00 -27.09 37.34 38.81 15.59 6483 000 - - PEAC
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Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full_5985MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
1” Level (dBuVim) m Level (dBuVim)
1134 1134 i
o5 a5
WIFIGE PEAK WIFIGE PEAK
i LR | | F
1
Es‘uwwmwwwwwwww ; W
L 44
Peak
15 15
163 163
5425 5847, 5689, 59, 5983, 5985 1000 20, 400, G400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read  Ant Cable Preamp Auwx  APos  TPos Linit Qver Read  Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Remark freq level Line Limit Level Factor Loss Factor Factor Remark
M dlh & BY Bh B & & o dg MnBNE B GN B & B B a
1 9924.36 69.79 §8.20 -18.41 36,38 35.05 10.52 3216 8.00 181 270 PEAK 1 5985.00 106.56 ------ ------ 9.9 35.24 1055 317 0.80 el 270 PEAC
1q"Le\lvel {dBuVim) 11“Lewe\ (dBuVim)
1138 1134
95 w5 ]
813 LR
WIFI GE(AVG) WIFIGE(AVG)
65.0 1 .
488 Lt \‘A_Nrwﬁ'"
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g 325 15
163 163
3625 5847, 588, s, 5953, 5985 1000 20, 400, G400, 8200, 10000
Frequency (MHz) Frequency (WHz)
Lnit Oser Read fnt Cable Preamp Aux APos Thos Linit Over Read Ant Cable Preamp Aux APos Thos
freq level Line Linit Level Factor  Loss Factor Factor Remark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  d8 BV dB/m B dB B cm deg Wodndwe 8 W @ & & & a dg
1 5923.88 56.69 66.20 -9.51 45.38 35.84 10.51 32.16 @.88 181 278 Average 1 S085.00 0G.3L ------ —--ee- BLY7 .34 10.57 LI 0.0 101 270 AVERAGE
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SPORTON LAB. Report No. : FR510906F
10
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full_5985MHz
ANT CDD 5+4
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
[F oE PEAK VI GE PEAK
N B3 | F
1
5.0 84 W
448 44
Peak
15 15
163 163
815 5857, 5883, 590, 5983, 5985 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 597.24 66.Bl 88.20 -20.39 33.53 34.54 1050 31e .68 73 9L PEA 1 5985.00 100.57 ------ ------ .07 %31 1% 3L e 3 9LPEA
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1
N B3
W GE(AVG) WIFIGE(AVG)
5.0 1 A
448 44 LNWM
Av
g 15 15
163 163
815 5857, 5883, 59, 5983, 5985 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 3923701 5878 68.20 -0.40 45.30 5.4 1051 3016 Q.80 773 9L AVERAGE 1 595,00 93.26 ------ ----- 7.5 3.4 1057 3L17 6.0 273 9L AVERAGE
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Pol. Horizontal Vertical
1‘.lr!‘\uwel(ll&Mm) o Level (dBuvim)
138 1134
a5 a5
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Peak I e i i i —— ——————_— R Ly
Avg 35 b
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10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 11970.00 47.13 74.00 -20.57 35.07 38.78 1.5 64.89 .00 --- PEAK 1 11970.00 47.10 74.00 -20.39 35.85 3878 1.5 64.89 008 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
1‘.lr!‘\uwel(ll&Mm) o Level (dBuvim)
138 1134
a5 a5
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1 1
Peak MWWWMMW " [P R L
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 12290.00 47.06 74.00 -20.94 37.61 38.80 15.50 64.86 0.0 - - PEAC 1 12290.00 46.80 74.80 -27.11 37.45 38.80 15.5@ 6486 0.00 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
1‘.lr!‘\uwel(liBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
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1L ] P 1
Peak AN AT NN A A A b A
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12770.00 46,35 88.20 -4L.85 35.93 0.7 15.87 6472 0.00 PEAK 1 L0770.00 46.67 88.20 -41.53 6.5 30.27 15.67 6472 0.0 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU3
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Pol. Horizontal Vertical
ECTI e )
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a 1 n 1
Peak FTIDRWPA NWHRP e e Sty ke ey

Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 L2870.00 47.37 88.20 -40.83 %6.75 30.37 1.9 6470 0.8 - - PEMC 1 L2870.00 47.%4 88.20 -48.16 37.30 30.37 15.9 6470 0.0 - - PEAC
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Pol. Horizontal Vertical
1‘.lr!‘\uwel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
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m Al
Peak WPV SERACTIRIR ER STV i I
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12950.00 45.79 88.20 -39.41 35.05 30.40 16.01 64.67 0.00 PEAK 1 1290.00 47.71 88.20 -48.49 36.97 30.40 16.01 64.67 000 - - PEAC
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Pol. Horizontal Vertical
mLeveI(dBqu) o Level (dBuvim)
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Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13030.00 45.70 88.20 -39.48 57.97 30.34 l6.06 6465 080 - - PEAC 1 13030.00 46.25 88.20 -41.95 3550 30.34 16.06 64.85 0.0 - - PEAC
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Peak MMWM

Avg L

10000 11600, 13200, 14800,
Frequency (Miz)
Freq Level Line Limit Level Factor Loss Factor Factor

& B b B B B
1 12899.00 46.78 B8.20 -41.42 5612 39.39 15.96 64.69 .00

16400, 18000

Linit Qver Read Ant Cable Presmp  Awx APos TRos

Remark

Pol. Horizontal Vertical
el gL}
1ag 10y
7 bk
i i WG PEA 3 | WG A
(i — | (i — |
I WWE(@ WREEANS

b
1 ki
10000 1600, 13200, 14800, 16400, 18000
Frequency (Mz)
Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
MWW & B0 B B B B a dg
1 12890.00 47.50 88.20 -48.18 37.26 30.39 15.% 64.89 088 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
mLﬁeI(d&Mm) o Level (dBuvim)
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Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12970.00 47.60 82.20 -40.58 %6.86 30.40 16.03 64.67 0.0 - - PEAC 1 12970.00 47.20 83.20 -48.99 %6.45 30.40 16.03 6467 000 - - PEAC
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Pol. Horizontal Vertical
1‘.lr!‘\uwel(ll&Mm) o Level (dBuvim)
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Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12930.00 47.58 88.20 -40.10 37.17 30.40 15.99 6468 .00 --- PEAK 1 12930.00 46.%0 82.20 -41.30 3619 30.40 15.99 6468 000 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Vertical
1‘.lr!‘\uwel(liBIJ‘ﬂm) o Level (dBuvim)
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s A B 1
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Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 1350.00 47.83 88.20 -40.37 7.1l 30.30 16.07 64.65 0.00 --- PEAK 1 13050.00 47.31 88.20 -48.39 %639 30.30 16.07 64.85 0.0 - - PEAC

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
1mu!vei(llBIMm) o Level (dBuvim)
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Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13099.00 d6.46 88.20 -41.74 35.78 30.22 16.09 64.63 0.8 - - PEAC 1 13090.00 46.3% 88.20 -4L.32 5.7 30.22 16.09 6463 000 - - PEAC
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Pol. Horizontal Vertical
1‘.lr!‘\uwel(liBIJ‘ﬂm) o Level (dBuvim)
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Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 1370.00 46.53 88.20 -4L.17 %.23 30.26 16.08 64.04 0.00 --- PEAK 1 1370.00 43.03 88.20 -48.17 57.3 30.26 16.08 6404 000 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13399.00 47.81 74.00 -20.99 6.4l 38.92 16.23 6455 0.8 - - PEAC 1 13390.00 46.76 74.00 -27.14 %616 38.92 16.23 6435 0.8 - - PEAC
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Avg 35 b
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10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 1370.00 46.35 88.20 -41.55 5.67 38.60 16.38 64.30 0.0 - - PEMC 1 13710.00 47.16 88.20 -41.04 3648 38.00 16.38 64.30 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C37 of C110

TEL : +86-512-57900158
FCC ID: IHDT56AU3
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FCC RF Test Report

Report No. : FR510906F

Pol. Horizontal Vertical
mLﬂeI(ﬂBu‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
ki kl
i i WG PEA o | WG A
80— — ‘ 80— — ‘
| GEWQ il WB!GEM\@
1 1
Peak L oo y WWWWW
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13130.00 46.83 88.20 -41.37 .14 30.20 16.11 64.62 0.88 - - PEA 1 13130.00 46.68 82.20 -41.52 3.9 30.20 16.11 64.62 0.8 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU3

Page Number : C38 of C110
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Pol. Horizontal Vertical
TG NELCC: L)
1134 1134
ks w5
i i WG PEA 3 | WG A
80— — ‘ ] — - ‘
i WWH@ i wmﬂq\@
1L 1 1
Peak A g AR AN P A Jpnialsssmviv b

Al
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13370.00 46.B4 74.00 -27.16 %.21 38.9 16.20 6456 0.0 - - PEAC 1 13370.00 d6.54 74.00 -27.46 3.9 3.9 16.22 6456 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C39 of C110

TEL : +86-512-57900158
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Pol. Horizontal Vertical
1‘.lr!‘\uwel(llBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| GEMKIQ il WT]&EM\@
! 1
Peak A PP ' N
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13699.00 46.06 82.20 -42.14 .41 38.60 16.37 6422 0.8 - - PEM 1 13690.00 47.00 88.20 -41.10 %63 38.00 16.37 6432 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C40 of C110

TEL : +86-512-57900158
FCC ID: IHDT56AU3
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Pol. Horizontal Vertical
1‘.lr!‘\uwei(llBIMm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WPGE(@ | WB!GE(@
Peak A Tee———w Y B ' AN
s e L
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13250.00 d6.69 74.80 -27.31 3.9% 30.15 1617 6459 0.8 - - PEAC 1 13250.00 46.93 74.00 -27.07 %6.20 30.15 1617 64.39 0.8 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C41 of C110

TEL : +86-512-57900158
FCC ID: IHDT56AU3
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SPORTON LAB.

Report No. : FR510906F

Pol. Horizontal Vertical
mLﬂ&I(ﬂ&Nﬁn} o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WAGENG) | WRGEAG)
il j P 1
Peak 488 "~ PN T iyt i sy WW
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 13410.00 45.84 88.20 -42.36 35.26 38.89 16.4 6455 .00 --- PEAK 1 13410.00 46.60 83.20 -41.38 36.04 38.89 16.24 64.35 000 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU3

Page Number : C42 of C110
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Pol. Horizontal Vertical
mLeveI(dBqu) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| GEMK@ il WE!GE(@
i 1
Peak e A b DWWMWMWMW
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13750.00 46.77 88.20 -41.43 36.01 38.60 16.40 64.35 0.00 --- PEAK 1 13750.00 46.08 88.20 -41.32 %613 30.00 16.48 6435 000 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU3

Page Number : C43 of C110
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Pol. Horizontal Vertical
mLeveI(dBqu) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| i) | wﬂq\@
1 1
Peak R TR "memwm N
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13770.00 47.10 83.20 -41.08 6.3 38.60 16.41 64.33 0.0 - - PEMC 1 13770.00 46.35 88.20 -41.35 5.5 30.60 16.41 6453 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C44 of C110

TEL : +86-512-57900158
FCC ID: IHDT56AU3
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Pol. Horizontal Vertical
mLeveI(dBqu) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WAGENG) | i)
1 1
Peak MWWMMWW y
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 L3730.00 45,58 88.20 -42.10 35.17 .68 16.39 6428 0.0 - - PEAC 1 13730.00 46.00 88.20 -42.10 35.19 38.60 16.39 6436 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C45 of C110

TEL : +86-512-57900158
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Pol. Horizontal Vertical
mLeveI(dBqu) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WA | )
1 1
Peak R P———— S PR P———r wmmm.ﬁw
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (Miz) Frequency (Mz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13790.00 46.30 88.20 -41.51 35.50 38.00 16.42 6421 .00 PEAK 1 13790.00 47.11 88.20 -41.09 6.3 38.00 16.42 6421 000 -- - PEAK
Sporton International Inc. (Kunshan) Page Number : C46 of C110

TEL : +86-512-57900158
FCC ID: IHDT56AU3
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Pol. Horizontal Vertical
el gL}
1ag 10y
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i i WG PEA 3 | WG A
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I WWE(@ 1 wﬂq\@

Peak i A P (PPN

Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13999.00 46.73 88.20 -41.47 35.43 3879 16.51 6400 0.0 - - PEMC 1 13999.00 47.55 88.20 -49.65 6.5 38.79 16.51 64.00 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number . C47 of C110

TEL : +86-512-57900158
FCC ID: IHDT56AU3
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Mode

34

Band Edge

U-NII-8_6.875-7.125_802.11ax HE20_CH229_Full_7095MHz

ANT CDD 5+4
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
Wi GE PEAK] VI GE PEAK
N B3 |
5.0 i 84 WM
488 488 W
Peak
15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 7159 57.73 88.20 -30.47 43.08 35.60 1L 3034 Q.00 18 93 PEAC 1 7095.00 183,43 ------ ----- B8.78 35.60 IL56 3131 @.00 180 93 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
w5 ik :
N B3
W GE(AVG) WIFIGE(AVG)
s ! 8 A
Av
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 715,06 43.30 68.20 -19.9 33.6% 35.60 L9 354 Q.60 100 93 AVERAGE 1 709,00 95.09 ------ ----- B0.35 35.60 1L56 3131 @.00 100 93 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C48 of C110

TEL : +86-512-57900158
FCC ID: IHDT56AU3




SPORTON LAB.

FCC RF Test Report

Report No. : FR510906F

34
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_Full_7095MHz
ANT CDD 5+4
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
Wi GE PEAK] VI GE PEAK
N B3 |
5.0 1 84 W
488 488 W
Peak
15 15
163 163
108 . T4, TiHt, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MdhENe B &N Bh & B B o &
1 71820 5913 88.20 -20.07 44.48 35.60 1139 3134 Q.00 3@ 71 PEK 1 7095.00 104,68 ------ ------ 59.63 35.60 L5k 3131 6.0 0 TLPEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 4
N B3
W GE(AVG) WIFIGE(AVG)
s ! 8 I
Av
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 715,06 43.30 68.20 -19.9 33.6% 35.60 L9 3054 Q.00 300 71 AVERAGE 1 7095.00 94.27 ---om- --ee- 79.60 35.60 1156 3151 000 300 7L AVERAGE
Sporton International Inc. (Kunshan) Page Number : C49 of C110

TEL : +86-512-57900158
FCC ID: IHDT56AU3
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Pol. Horizontal Vertical
ECTI e )
1138 1114
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Peak i Mww% y
e e T WW“WW

Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 14190.00 45.04 83.20 -40.16 %6.41 38.99 16.65 G40 008 - - PEMC 1 14190.00 47.50 82.20 -48.70 35.87 38.99 16.65 648 000 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C50 of C110

TEL : +86-512-57900158
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35
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_RU26/8_7095MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 i -
N Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
5.0 84
! WWWWM
488 WL M'IMJ.A 'ﬂ lm i 4'1 484
Peak
15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 72644 50.60 88.20 -37.60 39.84 35.53 1064 7741 Q.00 101 309 PEAC 1 709,00 99.79 ------ ---o- .07 .60 1053 3743 6.0 1ol 309 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A |
448 | 44
AV L_‘_,A_.-w—--c__a—.——‘_'“
g 125 15 W
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 7169.06 39.92 68.20 -28.28 1.3 35.53 1058 37.42 Q.00 101 329 AVERAGE 1 709,00 8410 ----m- --e- 7340 360 1053 3743 .00 101 329 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C51 of C110

TEL : +86-512-57900158
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FCC RF Test Report

Report No. : FR510906F

35
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_RU26/8_7095MHz
ANT CDD 5+4
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1 -
i Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
5.0 84
44 I WMWMMM
Peak
15 15
163 163
108 . T4, TiHt, 3, s 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MdhENe B &N Bh & B B o &
1 724468 5613 88.20 -38.07 39.33 3554 1067 7741 Q.00 3 D81 PEAC 1 709,08 9290 ------ ---e- 8.0 35.60 1053 37.43 0.0 30 28l PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
WIF-GE(AVG) WIFLSE(AVG)]
448 | 44
AV L_‘_,.-._ru-w-«_.—a—u—v"_'“
g 15 5 W
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 7185.48 39.89 68.20 -28.31 19.21 3551 10539 77.42 Q.60 300 IB1 AVERAGE 1 709,00 85,25 ---om- ---e- 7453 35.60 1053 37.43 .00 300 281 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C52 of C110

TEL : +86-512-57900158
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36
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229_ RU52/40_7095MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 i -
" Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
5.0 84
! W
L S A 4”
Peak
15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Lint Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 7le6.60 56.37 88.20 -37.83 39.68 35.53 1058 1742 0.be 13 341 PEK 1 709,00 99.9 ------ ------ 0.4 3560 1053 3743 6.0 13 MLPEA
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A |
448 1 44
Av MR
g 125 15 W
163 163
108 . 4, T8, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 71911 39.00 68.20 -29.18 28.34 35.50 12.60 37.42 Q.00 113 341 AVERAGE 1 709,00 8441 ---omm --ee- 7309 3560 1053 3743 6.0 113 341 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C53 of C110

TEL : +86-512-57900158
FCC ID: IHDT56AU3
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36
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229 RU52/40_7095MHz
ANT CDD 5+4
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1 -
il Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
5.0 84
! W
o A 0
Peak
15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Lint Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 718404 5.9 88.20 -37.01 39.60 3552 1059 77.42 Q.00 100 138 PEAC 1 709,00 94,00 ---om- --ee- 8.9 35.60 1053 37.43 0.0 100 238 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 W A |
448 1 44
Av NPT
g 125 125 W
163 163
108 . 4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 726,60 39.04 68.20 -29.16 28.28 35.53 1064 37.41 Q.00 100 138 AVERAGE 1 709,00 86.78 ------ ------ 76.06 35.60 1053 37.43 0.00 100 235 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C54 of C110

TEL : +86-512-57900158
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37
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229 RU106/54_7095MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1 -
UW Witi 6E(Peak) WiFi 6E(Peak|
N B3 |
5.0 84
! W
o Vg e
Peak
15 35
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 71868 56.50 88.20 -37.70 39.81 /.52 10539 1742 060 108 338 PEAC 1 709,08 9LBL ------ ---o- BL10 35.60 1053 37.43 0.0 100 335 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A |
448 1 44
AV L_._\_,-u._,—,—o—v_..—m...—/_"'
g 125 15 W
163 163
108 . 4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 7205.% 39.05 68.20 -29.15 28.33 3551 1061 37.42 Q.00 100 338 AVERAGE 1 709,00 83.80 ------ ----- 7308 35.60 1053 3743 0.0 100 335 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C55 of C110
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37
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE20_CH229 RU106/54_7095MHz
ANT CDD 5+4
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1 -
JH Witi 6E(Peak) WiFi 6E(Peak|
i
N B3 |
5.0 84
! W
448 44
Peak
15 35
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 715476 49.85 88.20 -38.3%5 39.14 3555 1058 77.42 Q.00 100 266 PEAK 1 7095.00 9400 ------ --e- B3.30 35.60 1053 37.43 @.00 100 266 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A |
448 1 44
Av M-
g 125 125 M
163 163
108 . 4, TiHt, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MBhENe B &N Bh & B B o &
1 7180.20 39.00 68.20 -29.18 28.33 35,52 1059 7.4 Q.00 100 166 AVERAGE 1 709,00 86.67 ------ ------ 7.9 35.60 1053 37.43 0.00 100 266 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C56 of C110
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Peak u WWWMMWW

Avg L

10000 11600, 13200, 14800,
Frequency (Miz)
Freq Level Line Limit Level Factor Loss Factor Factor

e duufn dBuv/n 0B dBW B A8 dB dB
1 13850.00 46.17 58.20 -42.83 55.22 38.65 16.45 6415 @.0@

16400, 18000

Linit Qver Read Ant Cable Presmp  Awx APos TRos

Remark

Pol. Horizontal Vertical
el gL}
1ag 10y
7 bk
i i WG PEA 3 | WG A
(i — | (i — |
I WWE(@ 1 wﬂq\@

Wmmhmwm
b
1 ki
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
MdinBNe B BN Bh & B & o &g
1 13850.00 46.%7 88.20 -41.13 %6.00 38.65 16.45 G415 008 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU3
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Pol. Horizontal Vertical
mLﬁeI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
1 ki
i i WG PEA o | WG A
80— — ‘ 80— — ‘
J GEMKIQ il WTI&EM\@
1
Peak MWW (T ————w———
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13930.00 47.60 82.20 -40.38 %6.47 38.73 16.48 6406 000 - - PEMC 1 13930.00 d6.44 88.20 -41.76 35.19 3873 16.48 6406 000 - - PEAC
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40
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE40_CH227_Full_7085MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
Wi GE PEAK] VI GE PEAK
N M B3 |
5.0 84 W
448 44
Peak
15 15
163 163
108 . 4, i1, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 71531 7449 88.20 1370 39.84 35.60 1159 3134 Q.00 108 173 PEAC 1 7085.00 100,71 ------ ----- B3.05 35.60 1L56 3150 @.00 100 273 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1
N B3
W GE(AVG) WIFIGE(AVG)
5.0 ] A |
44 \x_—w, 44 e ——_
Av
g 15 35
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 715,64 62.40 68.20 -5.80 4773 35,60 1LY 3134 Q.00 100 173 AVERAGE 1 7085.08 9250 ------ ---e- 71.86 35.60 1156 3150 0.00 100 273 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C59 of C110
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40
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE40_CH227_Full_7085MHz
ANT CDD 5+4
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
Wi GE PEAK] VI GE PEAK
N B3 |
1
5.0 84 WM
448 44
Peak
15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Lint Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 71628 7293 88.20 -15.07 3B.28 .60 1L 3134 Q.00 28 195 PEAC 1 7085.00 100,23 ------ ----- §7.38 35.60 L5 3151 @.00 288 295 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1
N B3
W GE(AVG) WIFIGE(AVG)
5.0 ! A |
a \\ e R
Av
g 15 35
163 163
108 . T4, TiHt, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & & B o dy MBhENe B &N Bh & B B o &
1 715.00 6134 68.20 -6.06 46.69 35.60 1LY 354 Q.00 288 155 AVERAGE 1 7085.08 93.79 ---om- ---e- 7.13 35.60 1156 3150 0.00 288 255 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C60 of C110
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Pol. Horizontal Vertical
1‘.lr(‘\u!mi(lIBIJ‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WPGE(@ il WTIGEM\@
Peak e : b 1
ool it POl g o A A A
e P,
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 14170.00 46.60 82.20 -41.58 25.02 38.97 l6.64 GA.BL 000 - - PEMC 1 14170.00 46.69 88.20 -41.51 .09 38.97 16.64 G40 000 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C61 of C110
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41
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE80_CH199_Full_6945MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
Mo Vi G PEAK] VI 6E PEAK
N B3 |
5.0 84
! W
448 44
Peak
15 15
163 163
915 T, 1841, 8309, . 45 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWE B B Bk & & B o dy MdhENe B &N Bh & B B o &
1 720118 56.20 88.20 -31.00 4153 35.60 LG5 32.60 Q.00 100 126 PEAC 1 6945.00 96.99 ------ ----- B30 35.62 1L44 3.3 0.0 100 126 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
I GE(AVG) WIFIGE(AVG)
5.0 \ A
44 ! et - [ L._._,_,-»«-"
Av
g 15 35
163 163
915 T, 1841, 8309, . 45 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWE B B Bk & & B o dy MBhENe B &N Bh & B B o &
1 718346 47.50 68.20 -20.68 3188 35.60 1163 3059 Q.00 100 126 AVERAGE 1 6945.00 87.56 ------ ---o- 7.8 3.66 1142 337 .00 100 126 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C62 of C110
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41
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE80_CH199_Full_6945MHz
ANT CDD 5+4
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
M Vi G PEAK] VI 6E PEAK
N B3 |
5.0 84
1 ! W
e | ettt i ‘k'u"\“\v Mgt “WWWWMW
448 44
Peak
15 15
163 163
915 T, 1841, 8309, . 45 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWE B B Bk & & B o dy MdhENe B &N Bh & B B o &
1 719%.48 56.63 88.20 -3L.57 4198 35.60 LL.e4 3059 Q.00 2B 47 PEAC 1 695,00 98.73 ------ ---e- 0o 35.62 1L44 3139 0.0 281 247 PEMC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 i
N B3
I GE(AVG) WIFIGE(AVG)
5.0 A
) 1 - I L,,wﬂ-—/
Av
g 15 35
163 163
915 T, 1841, 8309, . 45 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWE B B Bk & & B o dy MBhENe B &N Bh & B B o &
1 720750 47.50 68.20 -20.68 3189 35.60 1L.66 32.63 Q.00 281 247 AVERAGE 1 6945.00 89.54 ---omn --e- 4.8 35.64 1143 33 .00 251 247 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C63 of C110
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Pol. Horizontal Vertical
1mu!vei(llBIMm) o Level (dBuvim)
138 1134
a5 a5
i i WG PEA 3 | WG A
80— — ‘ 80— — ‘
| WA | wﬂq\@
m 1 ol 1
Peak Wwwmuwmw MWWWWW
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13890.00 47.30 82.20 -4.81 6.3 38.69 16.47 GAIL 000 - - PEM 1 13890.00 47.13 88.20 -4L.07 3608 38.69 16.47 641l 000 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C64 of C110

TEL : +86-512-57900158
FCC ID: IHDT56AU3



FCC RF Test Report

SPORTON LAB. Report No. : FR510906F
42
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE80_CH215_ Full_7025MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
L daaall WIGE PEAK W6 PEAK
N B3 |
1
5.0 84
u ! ug
Peak
15 15
163 163
1ios 1069, mi THAT. . 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 713%5.68 67.00 88.20 2018 5037 35.60 L6 32.55 Q.00 102 264 PEAK L 705,00 99.37 ---omn --ee- BATL 35.60 1151 3146 0.0 102 264 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
W GE(AVG) WIFIGE(AVG)
5.0 A |
1
448 44
Av
g 15 15
163 163
1ios 1069, mi THAT, . 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 7155 56.69 68.20 -11.51 42.04 35.60 1139 3154 Q.00 102 164 AVERAGE 1 7815.08 8391 ------ ---o- 7426 35.60 1151 3146 0.00 102 264 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C65 of C110
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42
Mode Band Edge
U-NII-8_6.875-7.125_802.11ax HE80_CH215_ Full_7025MHz
ANT CDD 5+4
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
ekt W BEPEAK W PEAK
N B3 |
1
5.0 84
448 44
Peak
15 15
163 163
1ios 1069, mi THAT, . 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 7128.84 66.36 88.20 -2L.84 SL71 35.60 1139 3134 Q.00 30 243 PEAC 1 7015.00 99.99 ---om- --ee- 5.3 35.60 1151 3146 0.0 300 243 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 i
N B3
W GE(AVG) WIFIGE(AVG)
5.0 A
| L i
448 44
Av
g 15 35
163 163
1ios 1069, mi THAT, . 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 7155 56.19 68.20 -11.00 4154 35.60 11539 3154 Q.00 300 243 AVERAGE L 705,00 89.67 ------ ------ 7.0l 35.60 1150 3144 .00 300 243 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C66 of C110
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Peak MWWW

Avg L

10000 11600, 13200, 14800,
Frequency (Miz)
Freq Level Line Limit Level Factor Loss Factor Factor

e duufn dBuv/n 0B dBW B A8 dB dB
1 14650.00 46.56 58.20 -41.64 55.16 38.85 16.55 od.b@ @.08

16400, 18000

Linit Qver Read Ant Cable Presmp  Awx APos TRos

Remark

Pol. Horizontal Vertical
el gL}
1ag 10y
7 bk
i i WG PEA 3 | WG A
(i — | (i — |
I WWE(@ 1 wﬂq\@

b
1 ki
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark
MWW & B0 B B B B a dg
1 1450.00 46.20 88.20 -41.91 34.89 38.85 1655 6400 000 - - PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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43
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_ Full_6025MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
I DE(PedK I WiFi 6E(Peak|
N 1 B3 | F
i mmvm i W
448 44
Peak
15 15
163 163
815 5865, 5905, 5945, 5985, 6025 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Lint Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 599L.60 73.66 88.20 -14.54 64.92 3450 1133 37.69 Q.00 182 200 PEAC 1 6825.00 100.87 ------ ------ L6l 35.20 L6l 3755 6.0 102 218 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 i
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 T A
4B.BWWWWWWWWWM 444 L"—"‘J
Av
g 15 15
163 163
815 5865, 5905, 5945, 5985, 6025 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592120 6l.6l 68.20 -6.59 3076 34.5 11535 37.66 .00 102 110 AVERAGE 1 6815.00 99.84 ------ ----- Bl 35,21 L6 3755 @.00 102 210 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C68 of C110
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43
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_Full_6025MHz
ANT CDD 5+4
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
Aot e i WiidE e
N B3 | F
1
) ) W
448 44
Peak
15 15
163 163
815 5865, 5905, 5945, 5985, 6025 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5870.00 68.44 88.20 -19.76 39.80 3.7 L3l 7774 .60 3 113 PEK 1 615,00 97,35 ---omn --ee- BB.41 35,13 1159 3758 6.0 30 13 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
WIF-GE(AVG) I WIFLSE(AVG)]
5.0 A |
1
448 44 ‘LW
Av
g 15 15
163 163
815 5865, 5905, 5945, 5985, 6025 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 59160 57.9 68.20 -10.4 49.20 3450 1133 37.69 Q.00 300 113 AVERAGE 1 615,00 87.69 ------ ------ 7845 35,19 LL6L 3756 0.00 300 113 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C69 of C110
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Pol. Horizontal Vertical
mLeveI(d&Mm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | 81‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| WMEM\@ il 'MME(@
.
Peak i - - Aty b ok *‘m A sy e SRS
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12050.00 45.65 74.80 -28.35 3L.13 3872 16.53 60.83 0.00 --- PEAK 1 1250.00 45.31 74.00 -28.69 30.89 3872 16.53 60.83 0.0 - - PEAC
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Pol. Horizontal Vertical
1‘.lr!‘\uwei(|IBIJ‘ﬂm) o Level (dBuVim)
1138 138
75 913
] — | W I —— |
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Linit Over Read At Cable Preamp  Awe APos TRos Freg level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Limit Level Factor Loss Factor Factor Remark -
- Mz dBul/m dBuv/n @D dBWV B B B B o dgg
Mz dBuu/mdBv/in B dBY B B B M8 o deg 11037008 47.04 7400 -26.96 5227 38.85 1679 6087 608 W 0PN
1 1237.00 46.88 74.80 -27.12 S2.11 38.85 16.79 60.87 0.8 - --- PEAC 1O1370.00 3731 54.00 -16.69 42,54 38.85 1679 60.87 Q.00 300 0 AVERAGE
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Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12699.00 46.00 74.00 -27.98 .91 38.98 7.4 6.0 .00 PEAK 1 12699.00 45.46 74.00 -28.34 0.3 3898 17.M4 6.9 000 - - PEMC
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Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13010.00 46.35 82.20 -41.55 0.9 30.10 17.30 60.%5 0.00 --- PEAK 1 13010.00 46.54 82.20 -41.66 3L.09 30.10 17.3¢ 60.%5 0.8 - - PEAC
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Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13330.00 45.76 74.00 -28.14 50.30 38.97 17.49 6Lo@ 000 - - PEMC 1 13330.00 46.54 74.00 -27.16 3L.3B 38.97 17.49 6L.o@ 0.08 - - PEAC
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Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13650.00 46.56 82.20 -41.64 3L.065 38.84 17.69 6LB5 0.0 - - PEAC 1 13650.00 46.91 88.20 -41.19 3L.43 38.84 17.69 6l.B5 008 - - PEAC
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Mode Band Edge
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Linit Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWE B B Bk & & B o dy MdhENe B &N Bh & B B o &
1 7135.60 63.05 88.20 -25.15 5033 35,57 1057 7.4 Q.00 108 137 PEAC 1 6985.00 9134 ---mn --oe- B.83 3500 1246 3745 6.0 100 237 PEAC
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Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWE B B Bk & & B o dy MBhENe B &N Bh & B B o &
1 71356 53.79 68.20 -l4.41 43.07 35,57 1057 7.4 Q.00 100 137 AVERAGE 1 6985.00 83.09 ----- ---e- 7238 35.00 1046 3745 0.0 100 237 AVERAGE
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Mode Band Edge
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Linit Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWE B B Bk & & B o dy MdhENe B &N Bh & B B o &
1 7135.80 6655 88.20 265 35.83 35,57 1057 1742 0B 1 69 PEAC 1 695,00 93.13 ---omm --e- .60 3550 1246 3745 6.0 2 69 PEAC
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Linit Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWE B B Bk & & B o dy MBhENe B &N Bh & B B o &
1 719.00 57.84 68.20 -10.36 47.13 35.57 1056 7.4 Q.00 281 69 AVERAGE 1 6985.00 85.50 ------ ---o- 7498 350 147 3745 .00 282 69 AVERAGE
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Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13970.00 47.14 88.20 -41.06 5L.65 3871 17.89 6LIL 0.00 PEAK 1 13970.00 46.50 88.20 -41.18 3L.43 3871 17.89 6LIL 0.8 - - PEAC
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Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5985.20 49.72 88.20 -38.43 4006 3452 1133 37.69 Q.00 18 3B PEAC 1 5955.00 102,30 ------ ----- 3.3 3.3 LLS 3762 .00 100 36 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A |
448 1 44
Av il
g 15 15
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 9919.77 39.18 68.20 -29.00 30.34 34.5 1135 37.67 Q.00 100 3B AVERAGE 1 595,00 93.60 ------ ----- BA.62 35.83 1L57 37.62 0.00 100 35 AVERAGE
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Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT CDD 5+4
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
1
95 a5
W\HBE‘HM&? ViFi GE(Peak
N B3 | F
5.0 84
“ [ i
Peak W
15 35
163 163
815 5851, 581, 5903, 5928, 5955 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 5805.26 49.21 88.20 -38.99 4071 34.83 LL47 37.80 Q.00 300 182 PEAC 1 5955.00 100.03 ------ ------ BB 3.3 LLS7 3762 6.0 30 282 PEAC
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Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 592037 38.64 68.20 -29.% 1978 34.57 1L 37.66 Q.00 300 182 AVERAGE 1 595,00 910 ------ ------ .06 35.83 1L57 37.62 @.00 300 281 AVERAGE
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Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 11910.00 46.29 74.80 -27.71 5231 .62 16.42 6LO7 080 - - PEMC 1 11910.00 46.45 74.00 -27.55 3248 38.62 16.42 6LE7 008 - - PEAC
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Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 12350.00 45.53 74.00 -28.07 L3I 38.84 1677 6Lo@ 000 - - PEAC 1 12350.00 46.51 74.00 -27.49 3L99 38.84 1677 6l.o@ 008 - - PEAC
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Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12830.00 45.00 88.20 -42.40 3L.03 30.03 17.15 6l.4e .00 --- PEAK 1 12830.00 46.40 82.20 -41.30 3L.6B 30.63 17.15 6l46 008 - - PEAC
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Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 12870.00 45.08 88.20 -43.12 50.35 30.05 17.19 6Ll 0.8 - - PEAC 1 L2870.00 45.26 88.20 -42.94 30.53 30.65 17.19 6.3l 0.8 - - PEAC
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iz dB/mdbv/m 8 B B B B B o dyg
1 12950.09 46.78 88.20 -41.42 52.86 39.88 17.25 6l.el 8.00 - --- PEAK
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Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Modwmdwn & BN B B B B o g MWW & B0 B B B B a dg
1 13030.00 d46.16 82.20 -42.04 3L.46 30.09 17.31 6L70 0.00 --- PEAK 1 13030.00 45.61 88.20 -42.39 30.91 30.89 17.31 6L.7¢ 0.8 - - PEAC
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Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 1370.00 46.79 88.20 -41.41 5214 30.07 7.3 6L75 0.8 - - PEMC 1 1370.00 46.24 88.20 -41.96 3L.39 30.67 17.3 €L7% 0.8 - - PEAC
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Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13390.00 44.B8 74.00-29.12 %051 38.94 17.53 6LIL 0.8 - - PEM 1 13390.00 44.40 74.00 -29.8 30.86 38.94 17.53 6.1l 0.8 - - PEAC
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Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 1370.00 47.67 88.20 -41.13 52.68 38.82 17.73 6Ll6 0.0 - - PEMC 1 1370.00 46.03 88.20 -42.17 3l.e4 38.82 17.73 616 0.0 - - PEAC
Sporton International Inc. (Kunshan) Page Number : C89 of C110

TEL : +86-512-57900158
FCC ID: IHDT56AU3



samranas. FCC RF Test Report

Report No. : FR510906F

Pol. Horizontal Vertical
1‘.lr(‘\uwel(llBIMm) o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | 81‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| WME(@ il 'MME(@
1 P 1
Peak e Sy e il PR/ s
MWWWMWWW WOer R
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13750.00 46.13 88.20 -42.07 L7 38.80 1775 6L.14 0.8 - - PEMC 1 13750.00 46.54 88.20 -41.66 32.13 38.88 17.75 6214 0.0 - - PEAC
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Pol. Horizontal Vertical
mLﬂeI(dBu‘ﬂm) o Level (dBuvim)
138 1134
a5 a5
813_ [ | 81‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| W I Wi
Peak e : b 1
O e s bt At ool I
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13790.00 45.%9 88.20 -42.10 5L.55 3878 1778 6L.12 0.8 - - PEMC 1 13790.00 46.09 88.20 -42.11 3L.65 3878 17.78 6212 0.8 - - PEAC
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Pol. Horizontal Vertical
mLﬂeI(ﬂBle) o Level (dBuvim)
138 1134
a5 a5
813_ [ | B1‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| WME(@ il 'MME(@
Peak o IR ST ' P
A AN AN s Bt
Avg 35 b
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 13999.00 45.83 88.20 -42.37 3L17 3878 17.9 684 0.00 --- PEAK 1 13999.00 45.64 88.20 -42.56 3L.GB 3878 17.% 6204 000 - - PEAC

Sporton International Inc. (Kunshan)
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62
Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH229_7095MHz
ANT CDD 5+4
Pol. Horizontal Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 4 -
e Witi 6E(Peak) WiFi 6E(Peak|
LA
N B3 |
5.0 84
! |t st
448 44
Peak
15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 71el% 56.21 88.20 -37.99 39.51 35.54 1058 77.42 Q.00 185 187 PEAC 17095.08 920 ---omn --ee- .50 35,50 1053 3743 6.0 105 287 PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A |
448 : 44
Av e
g 125 15 W
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
171870 4003 68.20 -8.17 19.34 3.5 1059 77.42 Q.00 183 187 AVERAGE 1 709,00 86.10 ------ ------ 7.9 35,59 105 3743 .00 165 287 AVERAGE
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62
Mode Band Edge
U-NII-8_6.875-7.125_802.11a_CH229_7095MHz
ANT CDD 5+4
Pol. Vertical Fundamental
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5 1 -
4L Witi 6E(Peak) WiFi 6E(Peak|
N r B3 |
5.0 84
! Ao o
i PRI A P 8
Peak
15 15
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, g200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MdhENe B &N Bh & B B o &
1 71376 56.04 88.20 -3.16 39.31 35,57 157 7.4 060 108 112 PEK 1 7095.08 93,10 ---emn --e- B4l 35,50 105 3743 .00 100 I PEAC
1‘” Level (dBuVim) o Level (dBuVim)
1138 1134
95 a5
1
N B3
WIF-GE(AVG) WIFLSE(AVG)]
5.0 A |
448 1 44
Av NSRS
g 125 15 W
163 163
108 . T4, i1, 3, 5 1000 240, 400, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MBhENe B &N Bh & B B o &
1 719.60 39.9 68.20 -28.4 19.28 35.50 12.60 7.42 Q.00 100 112 AVERAGE 1 709,00 85.36 ------ ----- 7485 35,59 1055 3743 .00 100 112 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C94 of C110

TEL : +86-512-57900158
FCC ID: IHDT56AU3




samranas. FCC RF Test Report

Report No. : FR510906F

Pol. Horizontal Vertical
mLﬂ&I(ﬂ&Nﬁn} o Level (dBuvim)
138 1134
a5 a5
BL‘;_ [ | 81‘_ [ |
| Wi Pk i Wi B[Pk
80— — ‘ 80— — ‘
| WME(@ il WWEM\@
!
Peak 4 : r————— ' PRy T
s et A Ak A
Avg 35 b
163 163
10000 11600, 13200, 14800, 1640, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Awx APos TRos Linit Qver Read Ant Cable Presmp A APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
M BNe B BN B & B & 0 &y MdinBNe B BN Bh & B & o &g
1 14190.00 45.76 88.20 -42.44 30.91 38.87 18.05 605 0.00 --- PEAK 1 14190.00 46.05 88.20 -42.15 L2 38.87 18.06 6268 0.0 - - PEAC

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical

Love i) Lol )

1050 1050

Peak il il

Avg

§
B 3

L Y T o Nl o, et 50 P P AP
kil Kl
150 150
26000, 120, 500, i) 16000 140, 26800, 0. 35600, 40000
W “ Heguency (Mg Frequency (W)
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Pol. Horizontal Vertical
Level {dBuVim}) a0 Level {dBuV/m})
WIFI 6E PEAK WIFI 6E PEAK
N . [
— —
1
z R 2 : e
T _— Y
1 M —— \M ’Mi 8 i it
Peak
30 418, 612, 1000 30 2, 18, f12. 806 1000
Frequency (MHz) Frequency (MHz)
Ant Cable Preamp TPos Limit Over Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
MHz dBuvV/m dBuV/m dg/m dB  dB deg MHz dBuV/m dBuV/m  dB dBw/ dB/m d8 dB dB  cm deg
1 94,99 23.39 15.28 1.49 32.01 --- Peak 1 56.43 32.31 48.68 -7.69 51.68 12.16 1.14 32.67 @.08 ---  --- Peak
2 168.95 27.89 15.49  1.97 32.87 --- Peak 2 73.41 27.85 4@.80 -12.95 45.88 12.65 1.3 31.98 8.00 --- --- Peak
3 ML 323 14,95 2,21 3283 --- Peak 3 168.95 27.83 43.50 -15.67 42.44 15.49 1.97 32.87 @.88  ---  --- Peak
4 351.56 29.30 20.27 2.86 31.98 --- Peak 4 210.91 23.32 43.50 -20.18 38.22 14.93 2.21 32.84 @.88 ---  --- Peak
5 787.79 28.78 26.59 4.8 32.33 --- Peak 5 384,27 23.12 46.0@ -22.88 33.54 19.17 2.68 32.27 @.00 --- --- Peak
6 B858.84 29.77 29.74 445 31.47 --- Peak 6 B859.35 29.14 46.00 -16.86 26.43 29.73 4.45 3L.47 @.08 ---  --- Peak
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<Co-location>

Radiated Spurious Emission Test Modes

Mode Band (za:f) Antenna Modulation Channel @ Frequency z:E: RU Remark
6.875-7.125 CDD5+4 802.11ax HE40 227 7085 MCSO  FullRU -
Mode 63 | CO-TX | 2400-2483.5 6 Bluetooth-LE_GFSK 38 2478 2Mbps -
LTE B41 2 - 40620 2593 -
6.875-7.125 4 802.11ax HE40 227 7085 MCSO  FullRU
Mode 64 | CO-TX | 2400-2483.5 6 802.11ax HE40 03 2422 MCSO @ FullRU
LTE B41 2 - 40620 2593 -
Summary of each worse mode
Mode | Modulation | Ch. (II:\;qu) (dII;TXIe/Irn) (dlélun\]/'/tm) M(ng)m Pol. Z?/Zk Result Remark
63 co TX 2486.73 41.16 54.00 -12.84 \Y, AVERAGE | Pass | Band Edge
- 7434.00 41.60 74 -32.40 H Peak Pass Harmonic
64 co TX 2389.74 4591 54.00 -8.09 H AVERAGE Pass Band Edge
- 7266.00 44.26 74.00 -29.74 \% Peak Pass Harmonic
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63
Mode Band Edge
CO-XT
ANT CDD5+4
Pol. Horizontal Fundamental
 Level i) Date: 2025-02-27 vl i) Date: 2025-02-27
1225 1225
1050 1040
PEAK. BE(UNI)_BE
i1 L i1
104 100
525 525
Peak !
30 30
115 115
7085 . 143, T8, 78 5 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 712.60 40.18 88.20 -48.02 29.10 36.30 B8.68 33.9 200 44 PEAK 1 7085.00 87.19 ------ - 76,03 36.30 8.73 33.67 200 44 PEAK
Date: 2025-02-21 Date: 2025-02-27
" Level (dBuVim) oo Lol (dBuVim)
1225 1225
1054 1050
o 05
' 1
104 0l AVG_BE(UNI) !
" AVG_BE(UNT)_6E
' ! 525
Avg 50 AN 2
30
115
115
1085 i, . T4, . 7350 [
Frequency (MHz) 1000 240, 80, 4720, 5960, T
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read  Ant Cable Preamp APos Thos
e Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 71500 4106 68.20-17.14 19.98 36,30 B.68 3399 200 44 AVERAGE Wiz dBuV/m dBui/m B BV dB/m B B o deg
1 7253681 3217 54.00 -21.83 2112 36.30 B.75 34.00 200 44 AVERAGE 1 7085.00 79.97 99.20 -19.23 68.81 36.30 B.73 33.87 200 44 AVERAGE
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63
Mode Band Edge
CO-XT
ANT CDD5+4
Pol. Vertical Fundamental
 Level i) Date: 2025-02-27 vl i) Date: 2025-02-27
1225 1225
1050 1040
PEAK. BE(UNI)_BE
T I
104 100
525 525
Peak 1 " L ; s MJ
Kl IN——— s -
115 115
7085 . 143, T8, 78 5 100 240, 80, 4720, 5960, T
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Remark
WeBAn BN B B B B B @ g oG B B BN BR B B @ kg
1 71%.12 38.19 88.20 -30.01 27.11 36.30 B8.68 33.9 200 260 PEAK 1 7085.00 83.6 ------ ------ .44 36.30 8.73 33.67 200 260 PEAK
Date: 2025-02-21 Date: 2025-02-27
" Level (dBuVim) " Level (dBuVim)
1225 1225
1054 1050
ir5 o5
1
104 0l AVG_BE(UNT)_{E!
" AVG_BE(UNT)_6E | {
' 1 525
Avg 2
30 %
115
1085 i, . T4, . 7350 [
Frequency (MHz) 1000 240, 80, 4720, 5960, T
Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos .
Freq Level Line Margin Level Factor Loss Factor Renark Linit Read At Cable Preamp APos Tos
e Freq Level Line Margin Level Factor Loss Factor Remark
Wz dBuV/m dBuv/m  dB dBwv dB/m B A8 m  deg -
1 71500 9.2 68.20-18.98 8.4 36,30 B.68 3399 200 260 AVERAGE Wiz dBuV/m dBui/m B BV dB/m B B o deg
2 TBLAT 32.03 54.00 -21.97 20.99 36.30 B.87 34.04 200 260 AVERAGE 1 7085.00 75.51 99.20 -23.69 64.35 36.30 B.73 33.87 200 260 AVERAGE
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